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ARM BED & ITS ACCESSRIES 

't.t"_. ~~:., Cr mon ~a~,_ 

Fig I ~, ! ~ ~· ::J - t I Iii ~ - I 

1 ~1 

' 
I I 

'1:1 Descnpuon A ~ ~.l I No Purls No Rer No 
>f 

1 M9 1107 002 W500092H01 fo .':l .; l 1 64(40 55 Screw 11 64(40) 55 l -t--
r 2 MF 1780 584 W458150H01 7' ·<, • { - Thread ta e up co er 1 

3 MG 30AI 830 W3114935H01 f!i Face plate 1 
4 M9 1070 003 s 5161311-101 . -t 5 32(40) 30 Screw 5 32(40 30 1 

1--5 M 9 11 06 003 W500369H01 ' I .:j 11 64(40) 20 Sl:rew 11 64(40 20 I 
6 MV JOAO 101 BE702C599HOI 

~ 

1;, N die plate , 
7 M9 1106 01 I W5029 J8H01 t !l1! .:;· I 1 64(40) 8 Screw I 1 64(40) 8 2 ,....! 1- -
8 MG 30AO 470 B 4192081-102 " I I~ Shde pi ' l& 1 - '1[ I 

B 4192071-101 -~~ -
I 1- -9 MF lOAO 47 1 I l Spnng for sl de plate 

10 M9 0604 002 B 5090701-101 I ; 3 32(56 } .: 2 2 Screw 3 32(56 2 2 2 :C I -
1 I MG 30AO 601 W483491 H01 ll:l II t Cloth g ·d 1>1 te 1 II 
12 M9 1107 002 W500092H01 ; l I 64(40) • 5 5 Screw 1 1 64(40) 5.5 2 [{_i I' 

901 MF SOEO 470 W461757G02 :;r. " IJ l>l (ill) Slide plate complete 1 lr ~ : T--r- t~ 500 MV 30A1 601 BE7020553H01 L A t I A pl ~t-. 1 1-t 501 MV JOAO 482 BE7020608HO 1 ·' II SIL'ft\j 8 1 l I 

502 M9 2051 003 W502313H01 ~ 5 16(24) 26 Scr v 5 16(24) 26 1 1£ I 
503 M9 0301 037 S902N032P06 SWPW Pr. M3 6 

-S r M3 6 4 IL: 
504 M9 1110 002 WS00294H01 . 11 64(40)x8 -Screw 11 64(40) x 8 2 It I 
505 MV 30A3 601 BL70205G3H01 L B 1 t; LB Plate I 
506 MV 30A2 601 BE7020514H01 r A ,~ FA Plate 1 - I 
507 M9 0511 065 S922N210PGO E - r.~ l ? t: E type stop ring 2 ~ 

508 MV JOAO 454 13E702D610H01 --::c Shart 1 I - Mt! -4 -J I 509 M9 4007 021 S903N214POB Ji f )1 Jt- I 8 Bolt M4 8 
510 M9 1101 004 W466810H01 - "? 1 :j 1 I 61)(40) ~ 8 Screw 11 64(40) 8 4 

- -- f-1-

-
I 

-
I 

~ --

I - ---
- - -- - t I 

I~ 1-- I 

PV-1000-349 
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*1*00i~ -
ARM BED & ITS ACCESSRIES 

~illS& Common Parts 
~m lilt en 

Fig. .H. :I - " lft;i:J- ~ .. ... ... 
I - ~ ~ Description Amt ... 

!I 
p 

"' No Parts No. Ref No. Req ~ 
> 
0 

16 MF 36A1 180 W471432H01 J • pq .!:. • Thread g ~de I •' .Jl ~ -- ,7 MS 111600f W501400H01 .1j!. :1'· ~ 11 64(40X8 Screw I 1 64(40) X 8 1 , 'I I 
18 M9 1108 001 B 503846H01 ~1":/J.I:.,C:1'·::; 11 64(40)x5.5 Screw 11 64(40)x5.5 1 
19 MF 90AO 181 W487038HOl * ~ ~ ( 7 IJ T :,.. :/ !1 /) Thread gu1de I I 
20 MF 90AO 553 W487037H01 llll .:r tJ Thread tension releasing pin 1 I 
2 1 MF l OA 1 655 W50 1636H0 1 ~ =r llll Thread tension discs 2 
22 MF 36AO 245 W 46288 1H0 1 F9 ilt I~ -1'- Thread tension spring I 
23 M9 110 1 046 W 501637H01 '/ 7 ~ 1" ·;; t- Thumb nut 1 I 

902 MF 90EO 660 W487036G02 llli Sli B U.a)( :1 1J 7 ;:.; Y a ;:.; ) Pre-tension complete , 
24 MF 83AO 181 W483485H0 1 * ~ ~ (.,.,) Thread guide I 
25 M9 0909 003 W501901 H0 1 :11. !Jl ;r. :/ 9 94(40)X6 Screw 9 64(40) x 6 2 I 
26 M9 1608 046 W476469H01 tll ~-r 1- (1:.-r ) Thumb nut 1 I I 
27 MT 60AO 802 W476470H01 @] IJ .1!: 1:.-ri:JJmt:) Thumb nut revolution stopper 1 ., I 
28 MF 43CO 245 W478173H01 R ~ / . -7- J::. ~ •. !Jl li?. t: )(~UJ) Thread tension spring 1 
29 MM 11AO 556 W477611H01 ~ ... 

T :::. ... .J: J::. ·~~5:) Thread tension releasing disc I 
30 M9 0204 060 8 509216H01 t:• :.- l. .Jli'li:) Thread tension releasing pin 1 I 
31 MF 10AO 555 W444059H01 - -:-... mt J:. ~~13U) Thread tention discs 2 1 ,~, 

32 MF 10AO 553 8 419178H01 ~ .:;. ... J:. ~ lJJ~H) Thread tens1on stud 1 
33 MF 1280 187 W486372H02 * ~ IJ / 7 J::. 1 ·Jl~U)(~4i) Thread Take-up spring 1 
34 MF lOAO 709 W453140H01 7 ' :,. .:1. .1:. r C~Jll m Thread tension regulator bushing 1 I 
35 M9 0901 002 W500741H01 ~ :?- ::; 9 64(40):<4 Screw 9 64(40)X4 1 
36 M9 1508 001 B 509088H01 Ji-T:/.11:..)1 ~ ;; 15 64(28)X8 Screw 15 64(28)X8 , 

903 MF 12EO 210 W 346065G02 J::.*ll: ... fi (lfl){IJ~) Thread tension regulator complete 1 ' I I p 

37 MQ 50AO 181 W464979H01 * ~ pq (7 .lo.T Thread guide 1 1 
38 M9 0906 002 W500791H01 .!jl .;?" , 9 64(40) X 4.5 Screw 9 64(40)x4.5 1 
39 MG 43A1 181 W487127H01 * ~ r•, (iii.ffl) Thread guide I 

I 
- - --

PV-1000-349 
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THREAD TAKE-UP LEVER & NEEDLE BAR MECHANISM 

62 

61 

60---(jli> 

59----1-

58----l 

46 47 48 

I 

50 

PV-1000-349 



:R f!Jl • ~ttl fU1\;., 
THREAD TAKE-UP LEVER & NEEDLE BAR MECHANISM 

Fig 

No. 

46 
47 
48 
904 
49 
50 
51 
52 
53 
54 
55 
56 
57 
sa 
59 
60 
61 
62 

Parts. No. 

M9 151 9 001 
M9 1802 006 
MF 60Al 383 
MG 40EO 680 
M9 1606 001 
MG 44EO 662 
MF 10AO 325 
M91110002 
M9 0815 002 
~liP 2090 128 
MG 42AO 181 
M9 1102 001 
MO 50AO 664 
MG 4490 660 
MF 60AO 663 
M9 1503 001 
MF 10A2 740 
MF 60AO 742 

)fj~:l-1 

Ref No 
Q 

B 50911 4HO 1 ~ + / lL .:1 =7 1 5, 64(28} · 2 3 5 
B 503851 HOl f.' $1: .d:. .:1 ;t. "/ 9 32(28) X 14 
W450075H03 ~ 7 / ~ 

W331012G04 ~ ~ it 7 (If!.) 
B 504016H01 ~7 ~J.I:..:I ;t:;; I 4(40)x7 -
W488439G01 ~t ~ ti 1 r ($1l.) 
W443934H01 Jil ~~ 

W500294H01 lft .:t· -;; 
W48421 OHO 1 !f- 1'· -;; 
S 970005H02 it 
W4B7123H01 !f: ~- P3 
W500489H0-1 -~ 7 ~ J.l:. .:1 .:t· :; 
W458121H01 jt 4~ .:1 "7 Jv 

W488438H01 ~ t~ 

11 64(40}X8 
1 8(44)X4 5 
DPx17 ;:;23 
(~t~) 
1 I 64(40) 2.7 
{T) 

W461760H01 !t ~f ;1. ? Jv (J:.) 
B 508971H01 ~7 :/.1.1:..:1 ;t.-;; 15 64(28) 4 5 
W500003H01 7 :c 11.- t-
WS02181H01 

Descnprion 

Screw 15 64(28} • 23 5 
Screw 9 32(28) x 14 
Crank 
Thread take-up lever complete 
Screw 1 4(401 x 7 
Needle bar connecting link guide 
Square block 
Screw 11 64(40}X1l 
Screw 1 8(44} x 4 5 
Needle DPX17 ~23 _ 
Thread gUide for -needle bar 
Screw 11 64(40) 2 7 
Needle bar bush·ng {lower} 
Needle bar -- -- ~ 

N edle bar bush"ng (upper) 
Screw 15 64(28) 4 5 
Felt for needle baibush"ng (upper} 
Cap for needle bar bushing (upper) 

~ 

~ 

-

N 
CD 

"' .... 
Amt .,. 

~ Req > 
0 

1 
3 
1 
1 
2 

1 

1 
1 

1 
1 

8 

C mmon Parts 

I I I I 

I 

I I 

I I 

I 

I 

I I 
I -·-------------------------t-M-t-H--r--t--t-rt-HI 

PV-1000-349 
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ARM SHAFT & VERTICAL SHAFT MECHANISM 
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t 

-7-

71 

91 ~ 
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(66)--~ 

90-----!.._ 
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ARM SHAFT & VERTICAL SHAFT MECHANISM 

f'fiJii 
~ii!r.53 Common Parts 

F•g ell& :I- I 'r"( tl :I - ~ 't ~ m-ilr. .. -g Oescnpt1on Ami ~ § nn 
No. Pmts l'lo llcr No 

RcQ !.' ":' 1e !: 
66 M9 1&19 001 13 50~0881 10\ "li1" .,.. Jl:. _I ~ :; 15 G4(20J .. 7 Screw 15 64128! ><: 7 3 

-~ 
I 

67 MF GOI\0 232 W4G40111·101 .t. ~= .. -'1 JJ; ( <r: ) Arm shr~lt hushmg (left) 
1-W5015211H0_1 __ -j - - I I 68 MF GOA2 7·10 :r; J l • .. f ell for nrrn shah bush•ng 

G9 M!l 1G02 001 W50003GHO I liti T '/ tt _.· =? '-" 1 tl(t!OI ·· ·~ Sc:rew I 4(401 •.4 I 

70 MF 70AO 3o2 Wti76422H01 -
Cnllc1r for arm shaft /J 7 -

1 r 71 MG '11130 230 W3•ll G731-10l ....l lt.ll A1111 :;11fllt I I I 

72 M!J I 60(, 00 I P 91\000X01 ai'J-j· .·_, 1!:. J .:?• • I 4(110) :,.. 7 Sill OW 1 4(40) X 7 ! -
73 Mr: 40AO 331 P G 1 1003X02 .j· 1lli I• ( H J Bevtll ue,,, Co1 rtrm shaft I 77 Mr: 60AO 233 W4!i 15751101 J: s -' 1 Jl, (./I) Arm shalt llushinn !right} ' I 
78 MF lOAO 682 W4 535001101 ' :;) . B<il<tnce wheel I l_j 79 M9 1502 002 W5005091101 I !.i 6tl(28) 12 Scrow 15 64(281x 12 
85 MF 40•\0 332 P 611002X02 "F Baval ocnr lor hook shah 
86 MF 40AO 3311 P ull001X02 T Bevel oen1 lor ven•cal shaft tlo 
87 MF G700 522 W46273f11101 Vcr ucal shalt bushmg (lower) 
88 MF 60AO 7110 W50004 H0 1 felt ror v«:rucal shah bushmg 
89 MGIIJBO 520 W4 B 1 r .JBI~Ol Vcrt iClll shalt --90 MG 37110 521 w 62791110 Vcrue.11 shaft hushtng (upperl 

1-
91 MF IJOAO 333 P G11000X02 I 

I 

_l 

l 
I 

- II 
I _I I 

1-

I - i-
I 

I 

PV 1000-349 
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PRESSER FOOT MECHANISM 

155 

154 
1b3 

148 -

159 -

1!38 

5 1,, 

5 1 1--

157 

166 

to2 

1 b 1 

150 

5 13 

9 

PV-1000-349 

131 

.. -~ 
r~ .r 

U (~'cZ1r~~ ~ 
f1!.41.3 r ~ ((I ,., 

1 
147 

14t.> 14 1 I 

140 



f'¥ .r. 00 1* 
PRESSER F OOT MECHANISM 

Fig. R!l Jl, :::J - r )fr +-t _J - ~ 
l'lll 

No. Parts. No. Ref No 

f 31 M9 2001 016 8 50'38431-ioi--- ~~ ft ·:1. 1'- I ' 
132 MG 30AO 725 W344931 H01 • .L 7 t .... I\-

133 M9 1505 016 8 509176H61 f.ll' ft .IL f. T";; 
140 M9 0414 060 W502957H07 ,r, .::1. )\- " t.' / 

141 M91223015 W4870041-t 0 1 It :.-r- .:; "/ 

142 MG 3081 222 W483465H01 ) 

143 MG- 30AO 154 W483466H0 1 
144 M 9 1109 002 W500511 H01 -

--1· / 

148 M9 0922 002 W464016H01 rr- ::j". 

150 MG 3080 2~\N41:l288 7T-f<:fl" lf1l I !~ ;I ) II 

151 M9 1102 001 W500/l.89H01 ou }" ;.... ~ 1' 
152 MF 10AO 267 W502079H01 IIJI .1 1 .. 

- 153 MN 30AO 216 W502468H01 *' ~ f1 
154 M9 1107 002 W500092H01 f r: 
155 M9 1508 001 8 5090881-101 

- 156 MF 4180 265 W481 630G01 
157 MV 30AO 259 W4 8 901 7u01 1: 1\ 

158 M9 3201 045 W471438H01 
......,--gs M9 3209 035 W481436H01 

5 1 1 MF 20AO 703 W475491 H01 .I: 
512 MV 30J\0 571 BE702066 1H01 

513 MV 30AO 256 8E7020600H01 
514 M90551 050 S913N010P06 

-------- -~-

:!tii!i 6£ Common Parts 
N!ffl 

~ iff I 
---, 

l<'"rl 
0 t, Descnptton Amt. I na 

Req 
>-

I 

0 

5 16124)x 30 Screw 5 16( J •-) ..>.J 1 ~1 I 
c r) --L-tfnno leve1 ('JI p_er) 1 r-1- T 

' lS '64(28)X 10- Scr w 1 ~ 64{28) :>; 10 1 T I- T I 
¢4X39 Tht ead releasing pin 1 +L --4~ 3 16(28)X6 2 --

Screw 3 1 6(28) 62 1 I - -- --.-- '7 - f-
( *. :J.Jt..;l iJ L) Threa I rele:~ sing cam 1 I 

G-;-i, 1 late 1 

-t-f- -H= r=IL += -f164(40)x7 - - Screw 1164(401 · 7 
-- --2--

f-
9 64\<~0) "< 8 Screl!'• 9 64 t40) _ 8_ -

1 
P1 t!sser I , r b: I tnJ 1 

~R= -h- -!-\-
j 

-- ---2- .-f-
11 D•1(40)X2 7 S r 11 64t401 2 7 ,-+- 1----r-

Pre~ " f bar 1 
Thr~ct gwd 1 Lt-;=t 1 I 64(40)X5 5 

- screw 1 - 64(401 55 1 -r ..c 
Sc row 1 :5 64(28-) ... -- - 1 11 -n- I 1 "- H4(28) X 8 
Pr ·ser "' I vldP. r 1 I I 

l'r ser har .,pr 1n~ 1 I ' -'--1-
I 

1 2(28) Sr cl j! 1 ,_a 1 I T I 
1 2(2114~ P,·esser regulating thuml" screw 1 2(28lx43 1 +t- -rl- I - I _J_L Presser barguicle 1 

1--
Adapter 1 I 

Presser foot 1 _ - --f- -l + r 
'T Washer 1 ,- -1-- - 1 -

11 += I -- - - += ~ -- --
-------

--r-1-
I 

-- .4--l-

I 
-~, -T I I 1 I 

I I I I ---- I -- I I I 
I l I 

i-

I -, T T --.---,---

r-, I i-- 1--

PV-1000-349 
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189~ 
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J:.$~ 'J fVH~ 
UPPER FEED MECHANISM 

Fig llS~::J - 1-

No Parts No 

166 M9 1801 035 
f67 M9 1801 045 
168 MG 3081 261 
169 M9 1108 001 
no- MG 30AO 833 
171 MG 30AO 460 
172 M9 1603 003 
173 MG 30AO 463 
174 MG 2080 384 
175 M9 1551 015 
-
176 MF 60AO 700 
f77 MF 60A-1 740 
178 M9 1606 001 
~ M9 0325 065 

180 MG 30AO 760 
181 M9 0607 050 
182 M9 1572 045 
~ MG lOBO 763 

184 M9 1210 002 
185 MG 4161 572 

186 MG 3080 732 
187 MG 3080 226 
188 M9 0301 064 - 189 M9 1110 002 
190 MV 30EO 763 
191 MG 1080 411 

- 192 M9 0507 063 
193 M9 1681 015 
194 MG 1 OBO 910 
195 MG 30AO 462 
196 M9 1506 022 --
907 MG 42EO 462 
515 MV 30AO 352 

---

- ·;j :J - "' 

Ref No. 
Cl 

'"' 

W502411 H01 •, fti' :;-
W500009H01 -~7--~-

9 32(28) 35 
1- 9- 32(28 

W480473H01 
B 503846H01 
W483458H02 
W483468H02 
W501009H01 
W483-45 7-1-TO 1 
W480485HOl 
W480471H02 
W500836H01 
W50073i3H.Oi 
B 50401 6H01 
S591411H05 
W483455H01 
S 562131 H04 
S 64211iHOl 
W461042H01 
W501247H01 

_ - ll ;J =i' 11 6t1(40)X5.5 
-~ -~-----. J:. 

J:. .r J:. T f~ 
11 f .:r ; 
J:. gf TJ: ·· tl;; 

7 [J t 

1 4(24) 16 

M6 PO 75X24 
\ ., 

- - Jl, .. 
7 11: ~>l .:t 1 4(40) 7 
~ 

-
- L. 

l!;; ; t.\ 
- :i!tr 6 

-- M6 0 75 --u ----
JI; ? 'J ..... 

3 16.!_?8) 10 

-

Descnpnon 

Feed reg lating screw 9 32(28) 35 
Nut 9 32(28) --
Presser regulattng bracket 
Screw 11 64(40)x5.5 _ 
Feed liftmg r ock shaft bushing 
Feed lifting rock shaft -
Screw 1 4(24) x 16 
Feed lifting rock shaft crank (nght) 
Feed connecting crank rod 
Screw M6 PO 75 x24 
Spring for felt stopper 
Felt for ·reed connecting crank rod 
Screw I 4(40) x 7 
C-type stop nng 
Feed lifting eccentric 
Washer 6 
U-nut 6 XO 75 
Bell crank 
Screw 3 16(28) 1 0 

W5024621-101 .1- ' Jl; · .:t Spring 
W464020GO 1 ·: r'J . -;:- Oii 1 Spnng g de bar complete 
W461057H01 x i '~ .1:. {~irl Adapter 
S 58441 iH03 Spnng Pin 
W500294H01 Screw 11 -64(40) 8 

7 ) . "1 t• ·, 
--

11 6· (40) a ~ :t 
I 7 ~ 7,:; tJUJr. 

l!f fJJ I!::! 
«D~ ~ 

Amt. "t 
"' 

Req . ~ 
0 

1 -
1 
1 
2 
2 
1 
1 lr 
1 

1 
1 
1 
1 

2 
1 

1 
1 
1 
1 
2 
1 
1 
1 

2 
3 
1 

~li$& Common Parts 
"' ... 

i 
::> 
a. 

-, 

'I 

1 
1 

:J !] 
-

:J [J ta 

BE7020663G~3'-'0::..____;_::..____;:......;.;;= B II crank g 'Cie bracket complete 

W60 153-4 H01 R II ~r---;---:----:--------------:i--J-+-t--!-H-t--t--J-Hri-J-
W502457H01 B II era .kg nde pin 

:.; ., 1 4(40) ">< 12 1 
11 I 1 

1 
1 
1 
1 

W488368HO 1 -r - t: Tap•·r pin 
W488478G01 J:. i J:. T 1 ( ' F d lifting rocl< shaft complete ___ _ 
BE7020607H0l -- - - C ,,, <r 

PV-1000-349 
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HOOK SHAFT & ROTATING HOOK MECHANISM 
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no 

13 

PV-1000-349 

259 260 



""F •m · 11 ? ~J ~* 
HOOK SHAFT & ROTATING HOOK MECHANISM 

Fig. 

No. Parts. No. 

256 MF 20AO 229 
257 M9 1118 002 
258 MG 4480 450 
259 MF 10AO 352 
260 MF 60AO 740 
261 MG 3780 452 
262 M9 1117 002 
263 M9 1 503 001 
264 M9 0811 006 
265 MG 30AO 700 
266 MG 30AO 451 
267 M9 1103 002 
268 MG 4480 120 
269 MG 4480 123 
i70 MG 44EO 125 
271 MF 90AO 750 
272 -M9 1602 020 
273 MF 90AO 350 
274 M9 1601 020 

'1ft I! :J - I 

Ref No 
0 

<>n Description 

l'i.! ffl 
f~li 

Amt 
R1'! ~ 

~~gB.:IT, Common Parts 
N m = "' ,.:, ,.., .., g 
"' ., 0 I I 
'"' ..;. 
" " 

W468837H01 rJ-1 ti tl. HJCikpc.sho,,e, 1 I _Lj_f--
8 509061 H01 !]l :?'· :.; 11 64(40) 10 Screw 11 64(401" 10 1

1 
1_, -1--1-+-·1-HI-+-+-1---i-I_,_ l-t-

W488437G01 T f~ Hook shaft 
B 422844H01 tJ 7 - Collar for hook shaft 1 

W500~2H01 7 % ~ t ----~F~e~lt~~~~~~~~------~1~+~~~H~~~+~I~~-
W46-2738H01 T· ,a :9 il 1;{5 \ Hook shaft bushing (nght) 1 
8 503844H01 11 f- -1 :,; 11 64(40) 13 Screw 11 64(40) x. 13 1 
8 50897fH0_1 _ -jill 7-:.--ll:.) ~--;;; 156--=-4(~2:.-::S:--l x....,4~5 ___ -:Screw 15 64(28) x 4 5 2 
W48700801 H I~ :Jr. rrtT -_; M3 0 35 9 5 Screw M3 0 35 ,.r. 9 5 1 
W487009H01 
W487008H01 
B 5090-62H01 
P 975040X01 
W470215H02 
P 976027X01 
W487080H01 
W462663H01 
W344950H01 
W462662H01 

:;- Spnng 1 Uf± SJLL 
T ~ ~ J'· t""': UJi ----- Hook shaft buslmg (left) 1 0 ,.. •I I 
4 ~-*--:~~~1~1~6~4~(....,4~0~)....,, 5~---~S~c~re~w~1~1~64~(~4~0~)~5~~------------~2.-;~0 ·~ 

1\ 

t1 Hook complete _ _1_~f- ,_1~')!.1-1-l--1---:---,--I-HH-
i' t:' /-- Bobbin 1 ,Q 1- ~-1.::;::0+--!--l-1'-+1-1·-l--l--t-
"" 1::· 'T - ~;;I..-..,..0~11.,..) - Bobbin case complete 1 0 () 

Hook shaft c:::.:o::.::ll:.:::.ar:..._c---- ----------....,1:...__1-:::0'-t-1-II.::C;:.J.' -J..-l--\--1-~-f--t--
Screw 1 4(40) · 10 1 0. 0 

I .,~ _). 

-~ 11< .-,r• :; ::- 1 4( l O} 1 o 
* -!:]) I) iJ J... Thread trimmer cam 2 I I I 

. ~fi :?' 1 4(40) 6 Screw 1 4(40) X 6 1 
2 

f--1- -
I 

I 

--4 I 

1- 1-1-1----4---!IH+r--

I 
I 

1--r--=._I 

PV-1000-349 

14 



;1. .A ( *'-tJJ 'J ) OOi~ 
KNIF (ACTUATING) MECHANISM 

292---.-J 

291 t'f1ll) 

15 

(909) L_ ___ _ 

'if:...__ __ 281 

~'------282 

I 
I 

I 

PV~ 1000~349 



;1. .A ( *-t]] ~) ) ''*J1* - -
KNIFE ACTUATING MECHANISM 

r-m ;ti!SSJ":. Common Parts 

~ en 
Fig. Cl ::J - 1- v ..... M 

Ami ..... § No. Pans. No. n f No. ... 
R q .., 

>- > c c. 

MF 90E1 199 W231513G02 ;l ....... Knif base com Jete I 
909 "' 1 

MF 90E1 199 W231513G03 ;l ~ ~ <*!!) f1i Knir base complete NEW 
281 M 9 0803 003 W502920H01 ;IL "¥ -f :.- 1 8(44lx6 Screw 1 8(44} 6 2 I l 

282 M F 90AO 838 W344956H02 li1 :it ;l ~ Fixed kmfe 1 ·' I 
283 MF 90AO 180 W344976H02 *- ~ rkJ Threa I gu de for knife 1 

I MF 9080 838 W344947G01 ~ iiJ ;I A ( 1l) Movable kn e 1 
I ll 284 

MF 9082 838 W344947G02 ~ ~ ;l A (Jl) 1/i Movable kmfe NEW I 

285 M9 1204 003 B 5089781-101 ~L "¥ 3 16(28)x 12 Screw 3 16(28) 12 2 . I I .:; ~ 

286 M9 0910 003 B 509270H01 A -'Jl f- 9 64(40)x7 Sere 9 64(40) 7 2 
287 M9 1112 002 W501889H01 !f ::?· .· 11 64(40) 18 Sere 1 I 64(40) 18 1 -
288 MF 90AO 839 W407156H01 ;I 'A • .... Ad1 st ng bracket 1 "' I-,.- 1-
289 

M9 1109 030 W487155H01 A ' .:; l 1 64(40) 10 Screw 11 64(40 10 
1 I M 9 1110 030 W4B8922H01 f " ::1" Screw NEW -. r 290 M9 8001 070 W469183H01 (3 32 l Ste I ball I 

1-
291 M9 1050 020 M4 5 • .:.j ·.I M4 5 Scr w M4 5 1 

292 
MF 90AO 228 W487095G01 l··· ,I I. Mo I kmfe crank 

1 
MF 90A2 228 W487095G02 Movable knif crank NEW 

1- ' 1--

293 
MF 90AI 839 W344954H01 Knrfe bracket 

1 
MF 90A2 839 W3411954H02 Kmfe bracket NEW 

1-

1- 1- I - 1--

t-t- H 
1- -# I 1-

-~-

I - -
I - 1-

- I 
PV-1 000-349 
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(910) 

r 
J 

\ __ / 
I 

299 

298 (311) 



tJ .b.t811Ul1t-Ei' J. ·'* 
CAM SHAFT BRACKET 

:1tiffiil5£ Common Parts 
fll!ffl ll!l en 

rcg ~ ~ :l 1- if II - I N ~ 
Q Description Amt IN 

~ C> No. Parts No Ref No Req 
'¢ 
M 
> > 
0 0.. 

910 MG 44EO 348 W344958G03 "h.J.. {'f t:;- Cam shaft bracket complete , I MG 44E1 348 W344958G05 1JJ.. lli 1:t t:;- Cam shaft bracket complete NEW 
296 M9 1616 002 W502945H02 -- :t 15 64(28) 85 Srew 15 64(28)X8.5 2 

MF 90AO 744 W487051H01 - Knife dnvmg fork I 297 . - 1 
MF 90A 1 744 W487051H02 ;1. - 0~ Knife driving fork NEW - - I 

298 MF 90A0348 W487046H01 1J ~ 40 Cam shah 1 j, 

299 MF 90AO 833 W487039H02 1.. I v Bushing for cam shaft 2 . ·):_ 
300 M 9 1509 001 B 509074H01 

--
15 64(28) 30 Screw 15 64{28)x30 3 ll I T' ::f 

301 M9 1109 601 W50098S-H01 ,- -~ Jl -1'- 11 64{40) 6.6 Screw 11 64(40)xS~6- 2 Jl ' I 
302 MG 44EO 351 W488446G01 1.. Cam follower crank 1 ,. 

I 

303 MF 90A 1 572 W487050H02 ----
Spring 1 +F )!, 

304 MG 4480 348 W488443G01 ..J_,. Cam shaft bracket - 1 J..,. i· "' 305 M9 2001 045 W501512H01 5 16(24) Nut 5 1 6(24) 2 I 
306 MG 44EO 410 W4884 7G01 ~ IJ Roller complete 1 -~ I 
307 M9 1110002 W500294H01 -~- .:t 11 6~40)X8.0 Screw 11 64(40)X8.0 2 .)I 

308 M9 1351 020 M5 5 fi! ..... =I' 5 5 Screw M5x5 1 I )I 

309 MF 90AO 665 W487049H02 :I c 
-

Roller shaft bracket I _: 
310 MF 90EO 410 W487096G01 ::J 0 

-ro:. Roller shaft complete 1 - ~ I 
311 M9 0814 050 W487040H01 ~ Washer 2 I -! I 
312 M9 0504 065 S 592411H04 E Jl 4 E-type retainin~ rin~-- 2 I 

313 \119 0510 060 W487042HOI < IJ tf ~~ 1: Actuat"ng pin 1 I 
3l4 Mu 44EO 430 W488444G01 i}._ IJ fF i(lr t: f l~ Actuating crank 1 - ~-315 MF 90A2 672 W487173H01 "' J ~ Spttng 1 - -316 M9 1101 030 W502032H01 -i'· "rt::' Ptn for spring 1 
317 MF 90AO 477 W488429H01 ~ Stopper 1 
318 M9 1118 902 B 500061 HOl .:t 11 64(40) --10 Screw 2 l - ~ 

- . -
f- ,__ 

~ 

- -- ~ -
- - - --

-

PV -1 000-349 
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1:::' ·:~ 7J-J1 U'*'~JJ 'J i'FibOOi~ 
PICKER AND UNDER BED TRIMMER ACTATER 

327 

328 

~325 
324 344 

3L. 322 323 

19 

343 
8 
I 

342 34 1 (325) 

329 

I / 33o 

PV-1000-349 

331 -

346 



~ ·:; 7J- .& ov ~~ 'J tFihfUH* 
PICKER AND UNDERBED TRIMMER ACTUATER 

:tlli§ n.~ Common Parts 

~~ I' 
en 

F1g. Ill of, ::J - • 't:r' l:c; I I No. Parts No. R f No Amt 

I~ I 
lg 

R q > 
tL _.._ 

321 MF 90AO 182 W487057H01 l: 1J - Piclc:er 1 ' -322 M9 0908 003 W502003HOf :h. - ~ 9 64(40 , 5 Sere .... 9 64(40)X5 2 
323 MF 90AO 603 W487056H01 t:• -; '})- f s- P1cker bracket 1 I ; l )! 
324 M9 1220 015 W487058H01 ~It 1-:t .:p. ;r. ;; Screw I ...!I-1-

I 
325 M9 1127 016 W487061H01 ~ ft .:p. =?- ~ ·- Screw 4 I 

326 MG 4460 427 W488449H01 t~-f'Fih 1J/? Picker actuating link 1 
327 MF 90AO 392 W487094G01 ~:::· .. ; n-Jilihltii! Picker drivmg crank I 

t-
I L) - -328 M9 0506 066 S592411H01 E lf~ .1.1:. ~ tl 5 E type stop ril~g 6 1 ·-- Jl 

329 M9 1002 045 M4 T ·; ~ M4 Nut M4 2 .l I 
330 M9 0422 053 M4 1\ ::;< 1£. iii Washer 2 It 
331 Mr 90AO 601 W487064G01 'Jv/11 ~m- Solenoid braket I 1'-1 
332 MF 90AO 780 W487067H01 

--
;t; Jl· '1 Holder I c-J ICi I 

333 M9 1109 002 W500511 HOI =¥ .f· . 11 64(110) X 7 Screw 11 64(40)x7 2 lrJ I 
334 M9 1505 002 W500183H01 =¥ 1'· 15 64(28)X 13 5 Screw 15 64(28) x 13 5 2 lr 
335 M9 101 0 098 W487068G02 C-? iJ v Rotary soleno•d 1 lr I 

336 M9 1112 002 W501889H01 :"f. ,. 11 64(40)x 12 Screw 1 1 64{40) X 1 2 I .... , I 

337 MF 90AO 430 W487069H01 e { Crank 1 . i I '~ I I 
338 MF 90AO 361 W487072H01 r_: Bracket I I ~' I 
339 MF 36AO 750 W502917H01 - Holder 1 j_j_ I 
340 M9 0802 002 W501083H01 :r =l 1 8(44)X7 Screw 1 8(44) X 7 2 "J II I I I 
341 - M9 0922 002 W464016H01 f. Screw 9 64{40)xB -- 2 , r .. 9 64(40) ~ 8 
342 MF 90AO 391 W487044H01 t: ·• " - 1L< '-' L':: Prr.ker drive plate I I 1- t-

I r- I 
343 MF 90AO 910 W487043H01 ') ~ Link I I I ' I 
344 M9 1684 015 W487045HOI ~ ~ { 1=- i' . Screw 1 I I 
3 5 M9 1620 045 W482843H01 -; ~ 1 4(40) Nut 1 4(40} 1 l l Kt+ ' 346 MF 90AO 746 W487070G01 - -

Flexible w1re 1 It I ~ ~.-- v'7 . 
347 M9 1110 002 W500294H01 

- .,. - 1-1 61(40)x8 SC'rew 11 64{40) 8 1 ll' I 
-- - 1- 1-

-
I 

-I-t-- -- -- - I I --- --- -- - I T I 

·t-1-
I - -- I L --- - - - - - I I I 

PV-1000-349 
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~ l±i H MECHANISM SYNCHRONIZER 

67 1 672 

I 



SYNCHRONIZER MECHANISM 

Fig ft!&h::J- F ~ ~~ ::J- 1-
n 

No. Pans No, Rat No. 

671 MC3 1111 001 8503852H01 1- j. ;7. ~ 
672 MF 40EO 602 W479382G01 lW 1-t I) / ? 
910 M F 40EO 406 W339674G01 ffi t:l:l H 
673 M9 1 107 002 W600092H01 3f :7- :; 
674 MNIOA1 689 W601202H01 * Jt- ~ 

675 M9 11 02 004 W467880H01 77--v-f:,.:/ 

0 
DO 

~ 
1:l 

11/64(40)X 10 

(jft) 

(ffl) 

1 I 64!40) 55 

11 64(40) 10 

Decr.phon 

Screw 11 /64{40} X 10 

Maone1 nng lor Z-rnocor 

Dotoctor comple1:e 

Screw II 64{40) 55 

Holder 

Screw 11 64(40)X 10 

22 

Ami 
A C1 

2 

1 

2 

2 

2 

:Jt.il!lii!~ Common Parts 

PV-1000-349 



*a- ~dl 00 i~ 
OIL LUBRICATION MECHANISM 

424------1 

423. 

422 

403 

402 ~ 

"' 401 '(j 

.- . 
u 

23 

PV-1000-349 

(406) 

(914)~ 

406 407 1 (406) 

U-!--t 
"' ®-----4 08 

410 

\ 

I 



*fi ~moo 1* 
OIL LUBRICATION MECHANISM 

lr-
·,.rl _;,. r mmon Pans 

F•g ~ ~ ::J- 1-' fiii::J- 1- l.t 

: I 
$ "' na 

No. Pnrts NQ Rer. No 

I 

401 MF 10E2 1118 W464023H01 • b ¢.2 5 x35 Oil bra1d ,,.2 5 x35 1 
f- c-

i t 
_u_ 

402 Mr 60A5 740 W500906H01 I Felt to1 II r 
I 

403 MG 41130 71\2 W4711l48l-10l C p for IN 
404 M9 0501 037 s 5121311-141 p -)- M5 12 s M5 12 I 

405 M9 0570 080 W5020781-101 -_, R I I g 
j· t I-I 1 

914 MF 60E1 711 W482329G02 c 111 ll J:. *~I Arm shaft bevel gear box complete 1 
406 M9 1109 002 W50051 1H01 -~ ;/ 11 : 6 '1 40J I s 11 64 40 7 I I l I 
407 MF GOAD 134 W4 156191-101 :111 IX (~}(:til$':,.~) Otl eservoir cover rig 1) 
408 M9 1104 045 W500079H01 ·)- ')I 11 64(40 Nut 11 64(40) 
411 MN 10A4 742 W4629051-101 ~ (" 1 J!- :/) ., Cnp ror O<l r 

l=j j 
1-

413 Mr 65BO 69o W50l 2001-101 . fl1 :r. Otl p pe holder 1 
414 M9 0920 002 W501523H01 :p. =? - 9 64(40)X6 5 Scr 9 64(40) 65 1 'I 

915 MG 41EO 712 W481406G01 ~ .ili .m ""F (l,O) Hoolt shaft bevel gear box complete 1 I , I 

415 MG 43AO 680 W487120H02 1!. V·i"/ \ 1' \ 1 "t. Jl- - Ptpe I lder 1 I 

416 M~ 1101 004 W466810H01 7 7 1 11 134(40) s Scr 11 64(40) 8 5 I 

417 MG 42A1 l>!-Jl W4834t:Hl110:t 7- Ga·}:et for 11 reservoir I 
1:... -R= 4HI MG 30A1 139 W48:J4 70HO 1 ;r -( Otl reservoir 
1-

419 MN 10A5 740 W4ti:!954HU1 :t I reu 
420 MCJif2AT 7 31 W462095H03 I 6 8 15 O•l1 pe 6 8 15 I 
421 MG 42AO 400 W4G4027H02 Wool yarn 1 
422 M9 1104 003 B 509264H01 T 11 64(40) 12 Scr w 11 64(40) 12 I I 

423 MF lOAO 689 W4442301i01 Ptpe hold r 1 1 I 
424 M9 I 102 045 W501007H01 II 0 Nut 11 64(40 1 
425 MF 70AO 731 W482323H01 3 42 580 011 ppe 3 •: ll 2 580 I 1 

1 
1- I 

I 

1- 1- - r I 1-

f- r 

~= - I- 1-1-+r- -

i 
I I 

I 

PV-1000-349 
24 
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it ia ~ *ii 00 f~ 
ACCESSORY BOX & ACCESSORIES PV-1000-349 

434 435 

447 -

446----~~ ~438 

~439 

~ 

@ 440 

~ 441 

443 
521 442 ~---520 



1t~~*DIV11-* 
ACCESSORY BOX & ACCESSORIES 

431 
434 
1135 

438 
439 
440 
441 
442 
443 
444 
1146 
447 
448 
rl49 

450 
520 
521 

Pans No 

MF 60AO 749 
MM lOA 1 '179 
MV 30AO 101 
MF 1280 187 
MF "/OEO 418 
M9 0607 050 
M9 01\01 0111 
MF GOAO 137 
MB 02A 1 608 
MB 02AO 608 
MG 4tll30 123 
MP 20£30 1 ?8 
MF 90AO 976 
Mr: 90A 1 97B 
MF 90A2 976 
M9 5001 002 
MF 40AO 426 

r:r t-1 ::J - ~ 

Rei No 
a 

<VI 

P 833000X01 f't ~ .ft. 10 :_::__ _____ _ 
B 422776HOI ~ ~~ -r 
BE702C599H01 li m 
W486372H02 * IH IJ J( .f 
WI181678G01 :1 1... 1:: ;, ;; (l-fll 
S 56213lH04- , ti c.f-!it <1i! -6----
S510132H01 .71. ;!;: ;t. :; 4.5X20 =---p 831001X01 .rh g; '/ -
P 842002X01 1: 7 1 1\ - · (•I•) 
P 842003X01 t- -:> ·1 ,( - (_1) 
WII70215H02- m t' :,... -

s 970005H02--, :-- :,... tl DPx l7 i23 
W462660H0l 6 J7J I~ ~ '' 7 1 8" 
W4885tl5H02 6 ~ j,(l :;: ' ' ·J 2 !j 
W488545HO~ Iii!~,;:~;." -r 2 ----
BE702DG50H01 f.~-:; Ml2Xl0 
P 99!l023X 01 bft $ :!<: I 

26 

I 

'.._.../ 

Accessory box 
Spanner 
Needle plale 

Descnpuon 

Thre;Jcl lake-up spnng 
Tallie htnge with rubber cush1on 
Washer 6 
Screw 4 5x20 
Oil With Otler 
Sc1 ew rlrtver (Small) 
Srrew rlrtver (Mtddle) 
Bohh1n 
Netlclle DP 17 = 23 
Socket \1\ rench 1 8 
Socket 'A rench 2 5 
Sock 1 wrencl1 2 
Scr M~ 2 tO 
Head supporter 

{~ffl 
'iilli 

Ami 
Req 

I 
2 
2 
2 
1 
1 

1 
4 

4 

4 
I 

~$2B" Co mon Parrs 

ifTfl 

I 
I 
r 

=r- I I 
1 

1-

1- Jl 
f-

I I 
ll 

I 

r - fF 
- 1-1- I 
- -, 

I ' I 

l=r- I 
I 

I 
l ---r--

I I 

PV- 1000-349 
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1-t Jj. ~ 001* 
OIL PAN & OTHER ACCESSORIES PV-1000-349 

457 

458 

459 I 

524 

463 

. ....--, 



1-t~&btVH* 
OTHER ACCESSORIES 

fiE Ill ~iffiall~ Common Parts 
N 0> 

I Fig. $Rn:J - r Jri ·f .J , . 11!1~ CD ... 
"' 

.., 
gj\ <1 :g, Descnpt1on Amt. 

.... § I I I ,;., a, 
No. Parts. No. R ·f N .,. 

Req . .., 
,;. > 0 0. 

456 MF 90EO 193 P gg r.oo9 ' 01 "II. Q ().II\ Cotton stand complete 1 +F ' - 457 MF- 67EO 190- P §92005X01 . - - Bobbin winder complete 1 I .,.. ~ ft H 
458- - - - -s 5f9132-H01 - * 45 Screw 4-:5x20 --

- -
2 I I M9 0401 041 ~- 20 

459 M9 0607 050 S 562131H01 ~ ~ 6 Washer M6 2 . 
460- M9 1506 004 W467868H02 

- -
Screw 11 '64(28)X8 

- -- - -.., v 1 ;j' 15 64(28)X8 3 
461 M-91 fCl1 OO~W46S81 OHOi 

-- -
Screw W64(40) x8 - - -

I I - - 7 1 :j 11 64(40)x8 4 l 

916 MF 40EO 176 W341683G04 "- II- ~ 1J ,, - ~ .)_l 'l ffl} Belt cover 1 I 
462- VV220627H02 

--
Polyethylene cover 

-
MF 60AO 734 L ..:.- ' - 1 -

463 MFSOAO 608 W319408H01 ' 
.::; ... '\ - ' 1 Screw drive (large) 1 

523 MV 30AO 437 WT90021 X01 ~ - ;;J '· • ( ) Instruction Manual -L * 
I I 

52-3 - MV 30A 1 43-7 - WT90022X02 ~ . n ,;. ( ) Instruction Manual 

++ 
; . 

r--
MV 3060 437 BE702B7-93H0_1_ ~- -,J.~~ 

- - I 524 It I Accessory List 

I+ I - - - -- -- - - - - I - -- - - -- - - - - - - - - ---·- ---

-1f 
I - -- --

-rl-
I I I - -- - - - -- I -rl--- -- -- - - -- I 

---- - - - - * -- -- - -- - - -- ~ -- - -
I 
I ----

I 

* * - - - --- -~ I 
-

I --' ~ If - --- - - - - - I 
- - - - - i-1- - - if-# - ------- --

- - - - - -- - --- - - I 

- - - -- -+i= 
_J_ - 1-1-- - -

-- - --- - - -- - -- --- lT 

PV-1000-349 
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(2) 

11 I) (12) 

122)110) 

(17} 26123) \ 

"'~ 

(7) 

36 

34 35 I 
\ I I 

39 , 

PV-1000-349 

(32) 
(19) 

7 



w. X Y ::r- , Jv 

r.r; m 
rrg < :I .. 

n !1 Descnptron Amt "" No. Parts No Ref No Req 

WI C20001H01 - A Base 1 
W2 Cog belt 2 TS-20-170 
WJ Motor complete 2 34PM·C206 
W4 BV30156H01 - ~ Bracket 2 
w 5 BS903N210P16 ~ I "t 11 M5 16 Bolt M5 16 8 
W6 BS913N210P05 0 Spring washer 5 8 
w 7 BVII4272G30 - Cog pulley (A) 2 
we BS910N010P05 j ,.. Nut 8 
W9 BV43944H02 &;"' Shaft 1 
W10 BV44273G30 - (B) Cog pulley (Bl 4 
Wll BS901N319P10 ... M4 5 Screw M4x5 12 
W12 BS921 N31 P16 (>3 16 Pin ¢3X 16 6 
W13 C40004H02 Bearing complete 3 
W14 BV40715G30 - (C) Cog pully (C) 6 
W15 
W16 I Bearing 16 RF-2280ZZ 
W17 1 v Cog belt 2 
W18 C40003H01 Bearing complete 1 
W19 9-f~:.--?·...:.Jv!- Cog belt 2 
W20 BV43944H01 r e Shaft 1 
W21 BV40716H02 Shaft 4 
W22 BS910N211P30 ~ i v 1- M6 30 Bolt M6x30 32 
W23 BS913N210P06 r 6 Spring w_asher 6 40 
W24 BS913N040P06 

~ 6 Washer 6 40 
W25 C40004H01 ' Bearing complete 3 
W26 C40003H02 ., Bearing complete 1 - -W27 BS913N210P04 4 Spring washer 6 
W28 BS910N219P35 Jv M4 10 Bolt M4 10 6 
W29 C40012H01 Adapter 2 
W30 C40013H01 t •t I Clam per 2 
W31 BS913N210P03 ' I - 3 Spring washer 3 8 
W32 BS902N012P16 p . M3 16 Screw M3 16 16 
W33 C40011H01 v- Rarl 1 
W34 3P Connector 39 1 
W35 •' Proximity 5 switch 4 RS-1_ 
W36 :f' 4P Connector 4p 1 

PV-1000-349 
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PV-1000-349 

36 

39 
(32) 

( 19) 

( 16) 27 28 

(28) 
/ (27) 

41 

~, .• ~ 
44 

(/) 

(3) 
21 

17 7 

·""""'\ 



w. X Y .:r- ., Jv 

Fig 

No. 

W37 
W38 
W39 
W40 
W41 
W42 
W43 
W44 
W46 

u ~ :I- .. 

Par ts. No. 

ti f;j :J - 1-

Ref. No. 

-· 

BS901 N319P11 J.l: ;;i -1< M4 6 
BS903N211 P25-:;:::--~ lv 1- M6 25 
BS913N040P03 -¥ ~ 3 
BS913N040P04 + .G: 4 
C40011H02--~~!!" ':l v-lv 
BS913N040P30 .!jl 1 ii: - <{l30 
BS913N210P12 " =1'· r.? _ 12 
BS91 ONO 1 OP 1 2 7 1- M 1 2 
BE702D72lH0-1 ~ ::1 1... 

32 

Descnpuon 

Screw M4x 6 
Bolt M6x25-
Washer 3 
Washer 4 
Rail 
Washer ct>30 
Spring washer 12 
Nut M-12 
Rubber pad 

- ------

-----

--------

------

Arnt 
Rea. 

12 
8 

16 
6 
1 

8 
4 
8 
4 

------
-----

-----

~-----
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,, {.; X y 7-7 J w. 

~ 64 
68 67 

33 

104 

87 
106 105 

lOS 

(105) 

74 

73 



W. XY7- -
(lflffl 

F•g "'" , - I I . . .. 
"' ~ Descnpnon Amt. 

No Pa. ts No Ref No ReQ. 

W60 BC702C697H01 l l Base l 
W61 BE702D612H01 Shart 1 
W62 BE702D696H01 I Lever I 
W63 Bushtng 2 SA-12 18 
W6•~ 13S922N210P60 E Retaimng nng 2 
W65 BS913N210P05 5 Sp11ng washer 5 18 
W66 BS913N040P05 5 Washer 5 18 
W67 BE7020563H01 B I Adapter ' W68 BE702D61 01-101 Shall 1 
W70 BS903N219P36 ' I' M4 12 Bolt M4 12 4 
W71 BS913N210PO ~ 4 Spnng washer 4 4 
W72 BS913N040P04 4 Washer 4 4 
W73 BE702B580G30 ,r (1) Lower clamp frame (I) 1 
W74 BE702B390G30 I (1) Upper clamp frame (1) 1 
W75 BE702D603H01 Support 2 
W76 BE702D614H01 Shah 2 
W77 BS901N310P08 5 0 .8 8 Screw MSxO 8x8 2 
W78 BS903N219P38 " PI 'i\' ft * J(. I M4 x0 7xl6 Bolt M4XO 7 X 16 4 
W79 BE702B660H01 ~ N r. Clamp frame 1 
WBO OS910NOIOP05 ·J· '/ ~ 5 NtH 5 3 
W81 BS903N210P14 '-fi'l'i\' i'.t;f; JL- 1- MS.,.,OB>-:14 Bolt MSXO.Bx 14 14 

W82 BS903N535P40 7- 3 ? ;f, 11- ~ Thumb bolt 1 
W83 BS903N211P20 "' ftl 7\ t-f ;r; II• t M6x20 Bolt M6 20 4 
W84 BS913N210P06 1\ =i'· m A. 

m 6 Spnng washer 6 4 
W85 BS913N040P06 .ijL till itt 6 Washer 6 4 
W86 :A717*!l.1r Sliden complete (A) 1 
W87 BV40713H01 r:l ''/ I· (B) Rod (BJ 2 
W88 C40009H01 " JL- t ~Ill I Belt clamper 2 
W89 BS910N010P16 1- ./ I· 16 Ntlt 16 16 
W90 BS910N010P05 1' / 1- 5 NutS 8 
W92 BS903N211P16 ~ ft! 1\ i·t * )(. ~ M6xl6 Bolt M6 16 8 
W93 13S913N040P06 '!' I± 1fi: 6 Washer 6 8 
W94 BS913N040P04 lf r 4 Washer 4 8 
W95 BS903N219P35 ~Ji'l~it I I t M4 10 Bolt M4 10 8 

PV-1000-349 
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W. X Y r-7'Jv 

64 / 
68 67 

87 

35 

(80) 82 81 

106 
105 

' 87 

80 

79 78 

108 

101 107 

77 

74 

73 

\ 
(108) 

(105) 

PV-1000-349 



w. X y T- ~ )~ v 

Rg " .l'l., - ~ 
1fffl 

!1 ::l - I" i!Dttti: 
81\ 0 :fi Oescripuon Am1 an 

No Pans No Rt'!f No 
Req 

w 96 C40008H01 "- Jv I· fiX i:t :a;- 9 c Belt support 4 
w 97 BS913N210P08 ::? r 8 Spring washer 8 8 
w 98 ~ ::l L.,. Rubber pad 4 
w 99 - 7 1' (B) Sliden complete (B 4 
WlOO . lt-7 .:1. Slide ball bearing 16 LM 16 AJ 
W101 US922N010P28 c 11~ ll: ..>" fRi C-28 C-type reta.ning ring C 28 24 
W102 US913N040P03 ifL [*. :2- Washer 3 20 
WI03 r )• :r ,, M3 10 Screw M.3 10 8 
W104 1'3V40713H02 ~ (8) Rod (Bj 2 
W105 BV301 53H01 1 ;,.. 7 Rod support 4 
W106 !lS901N 12P3 ,...,itT " ~ M8x35 Bolt M8 35 8 
W107 LWII 23tc"HQ v 1- I Belt clam per 2 
W108 R 90 N OP06 :t MS 6 Screw MS 6 8 
W109 ;; 1- Magne1 2 RS-1_ 
W110 CIIOOIOHOl .:f 1- •:.: . It:! Magnet support 2 
W111 B~910NO OPO <· t Nut 3 4 
W112 BS913N04oro Washer 4 4 
W113 BS903N219P2" , .I'll ~ f:t ;r 11- r M4x10 Bolt M4x10 4 
W114 BS902N012P10 p 7 =t M3 10 Screw M3x 10 4 
W115 C400021102 t- {C) Rod (CI 2 
Wl16 C40002H01 n I (C) Rod (C) 2 
Wt 17 BS903N 10P12 J!:. ..>" I ' • M5 12 Bolt MSX 12 4 
W119 BS900N 111P1 0 p 1- 7 A ::? M4 Screw M4 3 
W120 BS913N210P011 :f' ::ii 4 Spring washer 4 3 
W121 BS913N040POI ' 4 Welsher 4 3 
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PV-1000-349 

5 

6 

8 

g--~ 
21 

10-------~ 

11 -------~ 

23 

13 

14~ 
---0'~ 

25 

15 



- ~~ ,_a ~ommon t'ans 

F1g ., :I - I 

Descnpuon Amt No Parts No A r Nn R Q 

T 1 BE702A481G30 r Frame assembly 1 I 

T 2 BE702C730H01 ~ Table top 1 J 
T 3 M 904Z51 4 H03 it ;f. Jl, 

'" 
M8x75 Bolt M8 75 4 

T 4 v Jv I· M54 V bell M54 I 

I T 5 BE702C463G30 Cover 1 

T 6 BS902N824P10 (L 4 M4 0.7 10 Screw M4 0.7 10 12 I 
T 7 BS915N!JOOP04 C29 4 Washer C29-4 12 I l l += T 8 BE702C464H01 Cover l 
T 9 BE702B480G30 X y - I' ..... Base plate 1 
T 10 BE702B513HOI FA ' I Cover 1 
T 11 BE7021l512H01 FA· I Cover 1 

l I 
T 12 BS904N310P12 Eye bolt 4 
T 13 S902N825P12 i - I' 5 0 .8 12 Screw M5 08 12 37 !. 

T 14 S915N900P05 C29 5 Washer C29 5 37 -T 15 BE702B506H01 F- !• Cover 1 ' T901 BE702B561G30 LB·! t• - (l Cover 1 
T 16 '\' Magnet Catch I -~ T 17 BS901Z610H02 ,J,~o-t.-~.d-":17 ~ M3 Screw M3 1 I 

T 18 BS903N2 12P62 " )ii ~ it :-f. Jv t M8x70 BohM8 70 4 -T 19 BS913NOtiOP08 ~ 11 "~' r iL MBJfi Washer 8 r-T 20 OE7020731H01 -c - ., ., -( Motor base plate 1 
T 2 1 BE702B511 1-101 FA- It Cover 1 

11 
l 

T 22 MV30A0131 BE70205981-101 ..... Bracket 1 -, 
Cl 

T 23 MF 20AOI30 W319422H01 L 011 bottle 1 ~ I 
T 24 BE702C505H01 F- H Cover 1 

t 
W--T 25 BE702C510H01 FA· Cover 1 

1-1-T 26 :F Caster 5 
T 27 BE7020503H01 F i Cover I I 
T 28 MG40B1419 W481 6551-101 :J 1.. J Cushion rubber 2 

1-- - I T 29 MG4060419 W481654H01 I :J 1... :;k J Cushion rubber 2 
T 30 MV30E0131 OE7020609G30 I Oil reseivoir 1 _Lj_ 

:- ~ - =R= T 31 BS817001H02 N25 Nait 4 1-1- r-T 32 BS908N075P25 ;.j :' 38 25 Wood screw 3.8 25 4 
T 33 BE7020502H01 F ,, Bracket 1 i I L -T 34 BS903N212P25 ~ 

\ . -t Jt- ~ M8 25 Bolt M8 25 4 ! -'-T 35 BS913N2 1 OPOS t Spnng washer 8 8 ' T 36 BS910N010P08 8 NutS 8 I ' j_ 

38 PV-1000-349 



A • ~ _ ~ Jt.-llBit 
MOTOR 

A 

39 

PV- 1000-349 



A • .:c- ~ Jt.-t:ip7.f 
MOTOR 

Ftg. D :I -

No Parrs. N 

A 1 K 11 90451403 
A 2 KI1M91490801 
A 3 K lOS 91321008 
A 4 K lOS 91001008 
A 5 K1 1M94313601 
A 6 K11M98715802 
A 7 K 1 OS 90203408 
A 8 K 11 M96894903 
A 9 K 1 OS 90001506 
A10 K 1 OS 90203408 
A11 K 11 M9848000 1 
A12 K 1 1 M98394205 
A13 K10S 90041408 
A14 K 1 OS 94001040 
A15 K10S 91502004 
A16 KlOS 93501207 
A17 K lOS 90001404 
A18 K 11 M9562 I 902 

K 11 M93504401 
A19 K 11 M93504402 

K 11 M93504403 
A20 K 11 M96823501 

K 1 OS 95024564 
A21 K lOS 95024581 

K I OS 95024582 
A22 K10S93501207 
A23 K 'lOS 9 I 00 1 0 1 0 
A24 K10S 91321010 
A25 K 1 OS 9 I 304 0 1 0 
A26 K11M98501202 

R f No 
1m 

B· 04Z514H03 - tt ;- ·t,. 1-
BM9140908H01 .:a. 

BS 913N210P08 ;t: ~;) IIif. ~ 
BS 9ION010P08 -r ~ 
BM9430136P01 -

BM9870 158H02 ft 
BS 902N034P08 SW -PW p fJ. ~ 
BM9688949H03- n -
BS 900NO 1 5P06 p IJ L. 
BS 902N034P08 SW-PWtP 
BM984C800HO 1- " BM983C94 H05 ' 
BS 900N414P08 p JPJ- t 
BS 940NO 1 OP40 +-

BS 91 5N020P04 ~ 

BS 935Z012P07 AI J 
BS 900NO 14P04 p ~ 
BM956021 9H02 i:t 'lit A 
BM935Z044H01 i¥117- 'l'l .:J. 
BM935Z044H02 ~ 11- 7 ") ::,. .J. 

BM935Z044H03 f¥if7'':1 Y .:t 
B 968Z235P01 7' 10/'\'--to '") 7' 

BS 950N245P64 :J :t- -;J 'J -
as 950N245PB1 :J f -;J '7 -
BS 950N245P82 :J ~ 7 '7 -
BS 935Z012P07 A!¥!177 ':/ ~ 
BS 910N010P10 -;- ·;~ I· 
BS 913N210P10 (;t ~J Tiii :til: 
BS 913N040P~l 0 ill lit 
BM985C013H02 fi1ll ~ * }I/ ~ 

A27 K11M9781272122M BM978A127H~122"' - .A. 
"'A28 K11M92187501 BM921Z875H01 ....... - .A. t:::• :,.. 

A29 K I OS 92221090 BS .S22N21 OP90 E jf;. JJ: /1) 
A30 K 11 M99999999 t...-1...&7--r-
A31 K 11 M90291980 B 9020919G80 !l 
A32 K 11 M99999999 [J - 1 

t:J 

M8 70 

8 
MB 

L M4 0 7 x 8 
1 } 

M5 0 .8 6 
M4 0.7 8 

M4 0 .7 8 
1 25 F4 
B4 
6.3 45 
M4 0 .7 4 

(tl~) 
( Jji@211t~l± 

( - ~fJ 211tiltl± 
3191 -0BR I 
3191 -06A1 S 
3191 -06Rl-BU 
3191 -06R 1 Bl 
6.3 x4.5 
M10 
10 
10 

9 

1-

-
~.'lli.ijJ\ mmon Parts 

r.;;i 
Descrtptton Amt I 

R q 

Mounung Bolt M8x 70 3 
Wtde-Rimmed Washer 3 I I _L 
Spnng Washer 8 3 
Nut MB 3 __, 
Reverse Rorarion Socket I t Adapter I I 
P-Screw with SW & PW M4x0.7 8 2 I I Encl Cover (Standard Type) 1 I I 
P-Screw M5 0.8 6- I I 
P Screw wtth SW & PW M4 07 8 2 - -
Ftlt r 1 

l I I f-
Filler Keep'ng Plate 1 
P BS-Scrow M4 0.7 8 1 l 

I 

- -
Term nal 1 25 F4 2 -
Toothed lock Washer 84 I 
Protectr e Bush ng_ 6 .3 4.5 1 

1-I- 1- -
P-Screw M4 07 4 2 

1- - - - I--
Ftttmgs 1 
Protective Bushing (Standard) 1 

1- f-
Prorecuve Bushmg (1 q, Dual Voltage) I I 
Prot cttve Bushing (3q, Dual Voltage) I 
Nvt<>n Cap I L -
Conn c tor 3191-0BR 1 (White) I 

f---
J<J I Connector 3 I 9 I-06R 1-BU (Blue) I 

Con ctor 31 91-06R1-Bl !Black) I 
Protect e 8 : h -~6 3 4- 5 - 1 
Nur MlO 2 
Spnng h r 10 1 

i-- I I -- 1- -
W sh r 10 2 

t -r-!--; - --Adt sl ng Bolt 1 I I 
B 1 I I 

l e 
~-

, _ _ ._ 
a. Ptn 1 

~ 

E R,, g 9 2 
Fra •e & Stator Assembly __ 1 I ' 

Fitt ng Scr 3 I 1- I 
Rotor (Wth Shaft) 

-
I 1 

PV-1000-349 
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A. t-- ~ J f....~,. -A­
MOTOR 

Fog Jlll,\'t:J - t 

No P<IIIS . No 

A33 1\ lOS 86203209 
A34 I< 1 OS 86204 200 
A35 K11M9628 1647 
A36 K10S 90201&20 
A37 K I 1M382 1242 1 
A38 K 11M0902 140 1 
A39 K 11 M99999099 
A40 1<1 1 M 9 13')7003 
A41 K IOS 9020 16 14 
A42 K10S 9000 1408 
M3 K l OS 91304004 
A44 K l OS 91\522004 
J\45 K l1M96823502 
A46 K 1 OS 05024562 
A47 K lOS 86302273 
A48 K 11M090211\03 
A49 K11M91492502 
A 50 K IIM91370406 
A51 K10S92514120 
A 52 K11M!l7103005 
A 53 KIOS 92531tl13 
A 54 K 1 OS 9 I 32 l 0 1 0 
A 55 K I 1M91025<101 
A 56 K l OS 92514120 
A57 K 11M97103104 
A58 K I IM92554002 
A 59 K1 1M91726B03 
A60 K l OS 91 1G!l012 
AGI K l1MD27 12802 

A62 K 11 M08226380 

A63 K 1 I M96823003 
A64 K10S 86202200 
A65 K 11M96280035 -
A66 K l OS 9020 14 16 
A67 K 11M72045080 

'(t 1-1 

Ref No. 

BS 862N032P09 
as 862N042POO 
BM962Z8 16H47 
as 902N015P20 
BM382B 124H21 
OM090B2 14 H01 

· ; · 

BM9 130 979H03 
ns oo2N0 16P 14 
BS 900N014P08 
llS 91 3 N0 4 OP04 
BS 945N220P04 
AM9G8Z235P02 
BS 950N245P62 
BS 863N022P73 
BMOOOB2141103 
DM !l 14 D925H02 
BM913Z704H06 
as 925Nt41P2o 
BM971 C030H05 
OS 925N3 14P13 
BS 013N210P10 
BM9 100 541 101 
OS 925N141 P-O 
aM971 C031 H04 
OM!l2.:> .)40H02 
13M9170266H03 
BS 9 11N690P12 
BM!l2701 8H02 
13MOI320263G 80 
13M033C560BOO) 
OM960D230H03 
as sa2 022P09 
BM962Z800H35 
BS 902N014P16 
BM 7 20C450GSO 

-
.. "' - .g 

- Jl- 1-;T--Jl- J' I) / ? ;:6203 
;, - Jv 1-";f,-Jt-~ 7' 'J / 7' ::6204 
7't..-o fA'";1 1) / 7' 

SWHP ~"'1'l t; M5x0.8 >c: 20 
rt> rr.ll 7 7-7 -~ t-
? 7 ") 7-:J 1 11-lll !l: 
1:71 7 '.1 -,.,,~-*HJ'L 

~~ '* fii 1it 
SWitPti"" ll t; M6x 14 
p 

'"' " ll L M4'<0.7x8 
m i: 4 
7'10/7°) .1 7 HP-4N 
J- 10 =\' 31 g 1-0JAJ m 
l 3191 ·03R 1 
- II f 1 ') 

, ;: 6302 
r 1 t 

ll 0 

' tO 25 
- 5 5 x 20 

--
!- fl -f - 4 <; 1'3 ,. e_ " 10 

MIO J 
'f 5 ) 5 20 
~ t: .. -I-) 

'\- 5 5 24 -
J , 

u - ,. M1 2 
[...- + I 

I 

( "''1•1l_Lt 

-
I I 0) ;: 6202 

7'1,-C- rA 7'1J/?' 

SWf'l'P'i"'ll t; M4x0.7x16 
~~:J7' ll!L 

-
li!Jft lTd: Common Parts 

l 

Descnpuon Amt 
R q I 

Sa hi B ) I B~ anng :::6203 1 I 
Sc I! d B II Bearing = 6204 1 IJ 
Preb ad Sprong 1 I 
P-Screw w lh SW M5 0.8 20 3 I t I nA.ddle Bracket 1 

t Cl rch Cool Assembly I 
Dr~ve M mber Ass.•mbly 1 i _L -
VVitle R med Wash r I I J I I 
P-Sctew w th SW MG 14 I 1 
P·Screw Mll 07 8 1 - -I -
W si' r 4 1 -~ 

N ton Cl p Hp 4N 1 I 
Nylon C p 1 ++ Conn cror 3191-03R1 1 I 
s I d B I Beanng :: 6302 I I I 

Drt en M mber Ass mbly 1 l+t-W I rriO I 
washer 10.25 a few I 
Key Sx 5x20 l +. I 
Clutch Shah (taper) I l _J_ 1--IT TT Woodruff Key 4 x 1 3 1 _I_ I 

S1mno Washer 1 0 I _\ I I 
I +t-~ -

1 1-H- 1 Nut M lOX I 
Key 5x5x20 1 1 
Clutch Shaft (straight} 1 I I 
Key 5x5>c:24 I I l j I ! 

Collar I I I l 
U Nut M 12 1 I 

1- 1- - -· Coil Spring 1 - ,_ 
t-At mature (lining) 1 

1-!- --'-l-Cap 1 -- -Sealed Ball Bearing ;;6202 I I 
Preload Spnng 2 I 
P·Sctew with SW M4X0.7 X 16 3 . 
Coco Assembly 1 

PV- 1000-349 
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A. .:r- 1- Jt,.. t:t .. d 

MOTOR 

Fig. 

No. Parts. No 

'li t;l ::J - r 

Ref. No. 
0 

"" 

' J 

r 
jJi 

[•( ·, r )'Ill., A11'1 

HPi 

1 
1 

A 68 1<105 90001408 •OS 900N014P08 P 'i " tl t; M4xO 7x 
A 69 K10S 91304004 85 913N040P04 4 

--~~--~-~~~0~- '~~~8 _____________________ 1 
Washer 4 

A 70 1<10594522004 BS945N220P04 -.J· ·(I:l/? 1)·;;7 HP-4N Nylon Chp HP 4N 
A 71 K11M96823503 BM968Z235P03 J··(0..-''\'1 7 3191-02R1 • 
A 72 KlOS 95024561 BS950N245P-61 ::J -1' - 3191 02R1 

Nylon Cap 
Conn ctor :31 91-02R 1 

A 73 1<105 90011414 BS 900N115P14 P I M5 0 8 14 
A 74 
A 75 
A 76 
A77 
A 78 
A 79 
A 80 
A102 
A103 
A104 
A105 

1<11M72125741 
K10S 93501207 
K11M382f2342 
K11 M98483502 
K 11 M98707402 
K105 90201408 
K 11 M99999999 
K 1 OS 90203408 
Kl 1M41083001 
KlOS 11882501 
K 11 M9588460 1 

... 

rn A3 2 

BM721C257H41 I I 

BS 935L012P07 1\ ... i ;; 6 .3 4.5 
BM382A 123H42 P IJ 7~ 7 7 ·:~ ~-- ~-
13M984D835H02 7 r Jt' 'Y -
8M987D074H02jljl --~ --1& - -
BS 902NO'I4F08- SW Pt~ -x ~l r; M4 xO. 7 x 8 
BS 7- - 'J ( ,_,,) 

85 902N034P08 SW-PW j'P i I 1., M4 xO. 7 X 

BBV41083H01 it 2511F230WV 
BS 118Z825P01 :::1 -If 25 tF 230WV 
BM9580846H01 Ill 

A 3 9 J ! 1 1 ~ !: < I '~1 J 1 l!; I , ( 1 • r ' r ;., 

I ~ 0 11 ' I • 

P Co rnter S nk Screw M5 x0.8 14 
Brake D1 c 
Protect! e Busl ng 6 3 4 5 
Loa I 5rde Brae eL 
Fr t r 
Frh r K e 1 g Plate 
P S r th SW M4 0 7 8 
P II (ta r) 

P S re th SW & PW M4 0 7 8 
Ad pter PI te 
C p rtor 25 F 230WV 
In L n I t 

A 102 A 105 HJIOOW U hl •r •f!l•l•ll !Yiill'l: •' II • 111 '" :- h r • v <c •• 

N t 

m r 
ma k pi 

A102 A105 

I '"' ~ Ius the mformalrons of motor (mocl I name, 
• the parts is not a ilal I for supply one by one 

s nclu the inlo1 mation of pull y (tap r) outer cl 
fo1 ph e(1 2H[J2p. l )onl oth rtpe,pl 

ltage, frequency) and country name customer name . 
ho r the parts can~e ordercl togeth · r. 

ter 
e sen I u the rnforn allons of motor (model name voltage 

44 

1 
I 
1 
4 
1 
1 
1 
1 
1 
3 
1 
2 
1 
1 
1 

... ~i!limcw 

I I 1- f 
t 

I -
I 

I 

I 

I 

r 

mmon Parts 

I I 

I 
r 
·j 

·t 

I I 

_I 
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c . $1]~001~ 

a,o m ~ C - 1 . m c 

14 - - --

15 

17 

3 
5 

~~--

45 

2 4 

I} ---{26) (17) 
@ <:u-(27) 

11 -----10 
--- 9 

21 . 22 

PV-1000-349 

25 

4 

23 



c . ftiJ 1iP 001~'-
c - 1 . itiJ 1ftJJ ~ 

fig a 

Descnpuon Amt No Pans l'l o R 
ReQ 

c I ~~ ; P•lotlamp I PA 2-SG-T 
c 2 Switch I OR 2 FIB 
c 3 ' ( 7 Switch I OR-2-FIA 
c 4 Resister I M0·4HA40W680MM K 
c 5 TE702P083G10 I 1 ~- POB PC Board 1 PV 1 I POB 
c 6 TE702P080G10 1 ... t."Jrd'l CPU PC Board 1 PV- I ICPUB 
c 7 TE702P08 1G10 , .. , I Af. If\ -4 iFB PC Board I PV·I1 IFB 
c 8 TE702P087G10 1 I LA·3A 9 PC Board I PV I 1 LA·3A-9 
c 9 BS937N521P17 1 c t 
C10 BS103N022P05 . .... r ·" I -
C11 BSI120N515Pl1 ' Swi1ch 1 
C12 BS460N011 P19 Fuse I SA 
C13 BS460N250P64 - . Fuse holder 2 
Cl4 l 1 B•gital switch 1 IR 177602MN 
Cl5 Connector I LR-2805 
Cl6 Fan I MRIO·B 
C17 " 

- Motor driver 2 CHU-43· 1 0 
C I S l r 1 
Cl9 BSI94N101P05 - J{,. No1se filter 1 -
C20 BS460N011P36 - Fuse I lOA 
C21 t, 1 Swttch 2 8A3011 
C22 Cap 2 8Z0117 
C23 DE702D 131 HOI Cover I 
C24 BE702Dli60G30 I ' r Cover 1 
C25 BS901Z610H01 M3 8 Screw M3 8 2 
C26 BS902N822P08 ;{' MJ 8 Screw M3 8 14 
C27 BS915N900P02 C29 3 Washer M3 14 
C28 BS902N824P10 ( I M4 10 Screw M4 10 10 -C29 BS915N900P04 C29 4 Washer M4 10 

PV-1000-349 
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c -2 . 1fit] 1ft~~ ~ 

l~ffi 
Rg. ~a ::1 - I' )!'t ~~ .I - I m;~ 

lifi 81. 8 Descnpuon Amt No. Parts. No Ref. No Req 

C40 BE702C462H01 7 Cover 1 
~ 

7' 1) / f- ti.Hi1J: -- PC Board 
--C41 TE702P084G10 PPB 1 

c42 - - - 1 BE7028404G30 1\ :J ~.R 1r. Case 
C43 BS902N032P12 SW-PWf:tP 7-'-i':; M3 x 12 SW PW Screw M3 12 6 -
C44 BS913N040P02 ,;p. li! 1/t Washer I - -- --
C45 BE702D6S1 HO 1 * 7J 'r Thre ~d guide 1 
C46 BS902N032P10 SW-PWi"tP'T-'.:f'-:; M3xlO Screw with SW & PW M3 10 1 - - -C4i BS902N032P8 SW-PW!tP7-':f- :; M3x8 Screw thSW&PwM3 8 3 

--~ - - - - -- -- - -~- -
- - - - - - ~ -

- -- - - - - - --- - ---- - ~ - ----- - - - --
- - --- ~ - -- -- -- - - - ~ -- --
-- - ~- - -- ~ --- -~ - - ---
-- - -- - - -
- - - - - - - - -

- --- - - --- -
--~- - - -- -- - -- - - - --

- - - - - -
- -

-- -
- - - -~ -- -
- --- - -- - - - - - - - ---- - - -- --- - - - - - ~ - -- - ---

- - - - - - - - -- --- - -
- - - -- -- --
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Fig. 1\6 81, :I - r 'U J :I - ... 
0 :g Description Amt "" 
.,., 

No. Pans. No. Ref No Req 

C50 BE7020260G30 i: Cable assembly 1 -
C51 BE7020246G30 1 
C62 BE702C293G34 ( I) . 1 
C63 BE702C296G30 1 --cs4 BE7020243G30 

-
1 -

C55 BE702C293G31 I' 1 
C56 BE702C293G32 7 ··' 1 
C57 BE702C296G32 1 ---
C58 BE702C292G32 I. 1 
C59 . r ~ Foot s·, tch 1 OFL·TW• • •• • 
C60 Trans form' r 1 
C61 BE7020500H01 F ~·- Adapter 1 
C62 BE7020501 H01 1 ---
C63 ? ' 'I ~1~;7 Magnets tch 1 --C64 t- 7 / ~ Trane former 1 
C65 BS903N210P16 ~ ..... ftot.Jl-1- M6 16 Screw 10 
C66 BS913N040P06 ~ I± :!: 6 Wash r 10 
C67 BE7020509H01 F {· Adapter 1 
C68 BS913N210P06 6 Spring washer 6 1 
C69 BS910N010P06 ... 6 Nut 6 10 

. 
-

--

···i . --:- YJ .::.3 ') .! ' Jl• - --
-

-
- -

-
-
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Fig. 

No. 

N 1 

N 4 

Parts. No. 

)it~;f :J-1-

Ref. No. 

?1 ? .u. '¥ 
BS91 ONO 1 OP08 - 1--- --;~- ~M8 

Descnpt1on 

iflfl 
ffil;i 

Amt 
Req 

Air cyl"nder 1 DA-20 25 
---cfuick joii1t --- ----- 2- TS4-01 =---------

-----iN':-u-t M8 ---- 2 - - --

Tube 5 :.--.:1D/AS1,70-044 31 .5m 
N 5 
N 6 ---- -- ------ --------A,..,.ir cylinder -- 1 D~A_.:,-,.=2:...:0....:..x~2::..;5:....-_Y _____ _ 

Fitting 2 RBF 
N 7 

N10 
N11 
N12 
N13 

- N14 

7 ~ .:l 

;{ - 7 ~ '¥ --------- - -.• _ v # 

==~~~~~~T~~ - ~ ~ 
BE7020544H01 L - Ji, 1'1" 1/j 

----BS913N040P06 l r ---6;;;--

_______ B_S_9_0_3N211P~n 7\1t"tJv 1- ~~ 1..:..6 ____ _ 

Nf5 ----
_____ 7_ 

7~Jv7v , .:1v - ::Y 
N16 
N17 

-"NTs 
N19 

- N20 
----

?1 ~ .... 4' 
BS903N211 P20 ,._--l 'A 1t '; )V 1- MS20 

BS913N21 0P06 1\ ;f' ~ .. 6 
BS910N010P06 1- 1- 6 

---- Elbow 2 UEF 
~--------------,8:---I~BF5 

Solenoid volve- - --~, --I -050:-~4~E71-~7~0~-D~C~2~4V 

Tee 2 UTF --
Bracket 1 

Washer 6 4 
Bolt M6x 16 

- -----;O;F~ittin_g __ 
2 

----, - --::R,-::Bc::F-,1:--- -
----,,:--- I- =KFR125-G-02 

52 

Filter - Regu-;-la- t-or-
Quick joint 
Bolt M6x20 
Spring washer 6 
Nut 6 
Tube 

2 
2 
4 
4 

---------- ---
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II!J II ::l - ~ Of~ 
l'lo Pnrl$ No R I No 

M a 

"" 'S Descnpuon Amt 
Rcq 

r 1 MV30(0718 TE702U024G10 P-ROMh-t!·· I ~-'A Cnsscte case w•th PROM 2 
F 2 MV30A071B PROM P-ROM 
F 3 GSt! 60NO I I P 1 9 t: 'A BA Fuse RA I -

r ·1 flS4 60NO I 1 P36 t.: .::1. - 7.. lOA r••so lOA I 
F 5 I i4 v ~ ..,. MG Socket wrench M6 I 
F 6 " }'lj 1, / 7- M5 Soc ct wtcnch MS I 
F 7 ' J1l 1.- :,.. ·l M4 Sor.kcl wrench M4 I " F B ~ i4 1, :,.. ·r M3 Sot:kut ranch M3 1 " F 9 IJS!'l02N032P06 P7 ;;o ""' Sc:rclw th SW & PW 40 
FlO BSD02N032POB p 7 ;j' / Sere ' th SW& PW 60 
F 1 1 7<- .. 7 ( 1\ :t 1 Plur; dn I =I I 
Fl2 MV30A07G2 13E702C302H01 * 

,,, 
I. ~ II- _ ,,..., 220 220 f.o:~m d Polyethyl_<::_ne Plate 220 220 20 

rtJ MVJOA 1762 BC702C3921102 rp ~ J.. I 220 170 Fo mCfl Pol etl \1 ne Plate 220 170 ll 
Fill MV30AI257 lli!70213390G30 J: I I ! ll! -) Upr r ~I 1 p frame 11 5 
F15 MV30E0257 11f:702B601G30 r :! T. I i (1 il..tl to r cl~ r p rra e 11 5 

MV301.5257 Cr70213580G30 T IIi A. ~ Lo r c.l p flame I Nw 
FIG MV30A2257 13r702B30JG30 ,. I 1211 I I Upp r clamp frame 12 2 
F17 MV30E 1257 BC7021:i602G30 r I )(211 1 I Lower clamp frame 121 1 

MV30E6257 11E702ASB1G30 T ~ljl Lower clamp frame {21 New 
fl8 MV30A0602 BE702C5D5U02 1R {I 01 Holdmo plate (II 10 
F19 MV30A1602 Gr702D5961-102 ~ H n (21 Hold•n!J plate (2) 8 
F20 MV30A2601 131:70205tl7H01 itl I Holcl n!J plate 131 20 
f21 MV30E2257 B 702B393G01 lAOS Ll) m clarnp frame {ABS) 
F21 MV30f:3257 ll002A340G30 T I I ) ABS Lo r cl mp frame lABS) 
F22 MV30A1256 131:70206001102 Ill Press r foot 
F23 MV30B0250 llr70206011 HOl PII:!SS r !not flal 
F211 MV30AIIOI BE702C5!lDII02 1'1 I pi lC 
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